
-63-

Model W1875 (For Machines Mfd. Since 1/20)
PA

RTS

PARTS
Trunnions & Blade

101112

1314
1516

17

18

19

19
20

21

22
23

24

2526

27

28

29

30

31

32

32

33

33

34

35

36

37

38
39

40 40
41

42

4344

45
46

47

48
49

50 51

52
53

54
55

56

57

58

59

60
60

REF PART # DESCRIPTION REF PART # DESCRIPTION
10 X18750010 TAP SCREW M4 X 12 36 X18750036 CAP SCREW M4-.7 X 25
11 X18750011 FENDER WASHER 5MM 37 X18750037 BLADE TILT LOCK HANDLE
12 X18750012 LOWER BLADE GUARD 38 X18750038 HEX NUT M10-1.5
13 X18750013 ARBOR NUT 5/8" 39 X18750039 SET SCREW M5-.8 X 10
14 X18750014 OUTER ARBOR FLANGE 40 X18750040 FLAT WASHER 12MM
15 X18750015 SAW BLADE 10" X 36T 41 X18750041 COMPRESSION SPRING
16 X18750016 INNER ARBOR FLANGE 42 X18750042 MICRO ADJUST WHEEL
17 X18750017 TRUNNION MOUNTING SCREW 43 X18750043 BLADE TILT ADJUSTMENT HANDWHEEL
18 X18750018 REAR TRUNNION 44 X18750044 HEIGHT WHEEL CLAMP SLEEVE
19 X18750019 TRUNNION SLIDE 45 X18750045 LOCK NUT M6-1
20 X18750020 FRONT TRUNNION 46 X18750046 BLADE HEIGHT ADJUSTMENT HANDWHEEL
21 X18750021 TRUNNION MOUNTING SCREW 47 X18750047 BLADE HEIGHT LOCK
22 X18750022 PHLP HD SCR M5-.8 X 12 48 X18750048 BLADE HEIGHT HANDLE GRIP
23 X18750023 TILT INDICATOR BRACKET 49 X18750049 SHOULDER SCREW M6-1 X 10, 8 X 43
24 X18750024 BLADE TILT INDICATOR 50 X18750050 BLADE HEIGHT HANDLE CAP
25 X18750025 PHLP HD SCR M4-.7 X 12 51 X18750051 TAP SCREW M4 X 16
26 X18750026 CAP SCREW M6-1 X 16 52 X18750052 ON/OFF SWITCH JIABEN FD2-12G-2116A 125V
27 X18750027 BLADE TILT LOCK PLATE 53 X18750053 SWITCH BRACKET
28 X18750028 SPACER 54 X18750054 SWITCH BOX
29 X18750029 BLADE TILT STOP 55 X18750055 STRAIN RELIEF TYPE-3 1/16 – 1/8
30 X18750030 CAP SCREW M5-.8 X 20 56 X18750056 STRAIN RELIEF TYPE-3 1/16 – 1/8
31 X18750031 TRUNNION GEAR PLATE 57 X18750057 FLANGE BOLT M6-1 X 16
32 X18750032 FLAT WASHER 5MM 58 X18750058 BUTTON HD CAP SCR M6-1 X 55
33 X18750033 CAP SCREW M5-.8 X 16 59 X18750059 LOCK NUT M6-1
34 X18750034 CAM WASHER 60 X18750060 FENDER WASHER 8MM
35 X18750035 CAMLOCK STUD M10-1.5



-64-

Model W1875 (For Machines Mfd. Since 1/20)
PA

RT
S

Fence

100

101

102

103

104

105
106

107

105

107
108

109
110

111

112

113

114

115
116

117

118
119

120 121

122

123

124

125

126

127

REF PART # DESCRIPTION REF PART # DESCRIPTION
100 X18750100 FENCE ASSEMBLY 114 X18750114 FENCE
101 X18750101 PHLP HD SCR M4-.7 X 10 115 X18750115 FENDER WASHER 6MM
102 X18750102 FLAT WASHER 4MM 116 X18750116 COMPRESSION SPRING
103 X18750103 INDICATOR 117 X18750117 REAR SLIDER
104 X18750104 FENCE BASE 118 X18750118 CLAMPING PLATE
105 X18750105 FRONT SLIDER 119 X18750119 TAP SCREW M5 X 10
106 X18750106 MICRO ADJUST SUPPORT 120 X18750120 LOCK NUT M6-1
107 X18750107 PHLP HD SCR M5-.8 X 10 121 X18750121 END CAP
108 X18750108 PHLP HD SCR M5-.8 X 25 122 X18750122 FENCE FACE FRONT COVER
109 X18750109 MICRO ADJUST WHEEL 123 X18750123 FENCE FACE
110 X18750110 FENCE LOCK LEVER 124 X18750124 FENCE FACE REAR COVER
111 X18750111 LOCK BUSHING 125 X18750125 SQUARE NECK SCREW M6-1 X 50
112 X18750112 LOCK ROD 126 X18750126 FENDER WASHER 6MM
113 X18750113 FLANGE BOLT M6-1 X 16 127 X18750127 WING NUT M6-1



-65-

Model W1875 (For Machines Mfd. Since 1/20)
PA

RTS

Miter Gauge

200

201

202

203

204

205
206
207

208 209

210

211

212

213

214

REF PART # DESCRIPTION REF PART # DESCRIPTION
200 X18750200 MITER GAUGE ASSEMBLY 208 X18750208 MITER GAUGE INDICATOR
201 X18750201 HANDLE CAP 209 X18750209 MITER HINGE PIN
202 X18750202 FIXED HANDLE 18 X 33, M6-1 X 10 210 X18750210 FLAT WASHER 4MM
203 X18750203 FENDER WASHER 6MM 211 X18750211 TAP SCREW M4 X 16
204 X18750204 MITER GAUGE BODY 212 X18750212 MITER BAR
205 X18750205 TAP SCREW M5 X 8 213 X18750213 MITER BAR GUIDE WASHER
206 X18750206 COMPRESSION SPRING 214 X18750214 FLAT HD SCR M6-1 X 10
207 X18750207 BALL



-66-

Model W1875 (For Machines Mfd. Since 1/20)
PA

RT
S

Anti-Kickback Pawls & Blade Guard

300

301

302
303304

305

306
307

308

309

400

401

401

402

402

403

403

404

404

404

405
406

407

408

409

410

411
412

412

413

REF PART # DESCRIPTION REF PART # DESCRIPTION
300 X18750300 ANTI-KICKBACK PAWLS ASSEMBLY 402 X18750402 FENDER WASHER 5MM
301 X18750301 PHLP HD SCR M4-.7 X 10 403 X18750403 COTTER PIN RETAINING
302 X18750302 PIN 404 X18750404 LOCK NUT M5-.8
303 X18750303 BUSHING 405 X18750405 RIGHT BLADE GUARD
304 X18750304 ANTI-KICKBACK PAWL 406 X18750406 PIN
305 X18750305 TORSION SPRING 407 X18750407 TORSION SPRING
306 X18750306 RELEASE LEVER 408 X18750408 HEADED PIN 5 X 30MM
307 X18750307 ANTI-KICKBACK PAWL BODY 409 X18750409 BLADE GUARD SUPPORT
308 X18750308 ANTI-KICKBACK PAWL SUPPORT 410 X18750410 LOCK HANDLE
309 X18750309 TAP SCREW M4 X 10 411 X18750411 LEFT BLADE GUARD
400 X18750400 BLADE GUARD ASSEMBLY 412 X18750412 BALL BEARING
401 X18750401 PHLP HD SCR M5-.8 X 50 413 X18750413 PIN 5 X 16MM



-67-

Model W1875 (For Machines Mfd. Since 1/20)
PA

RTS

Table

601

602

603

604

605606 607

608

609

610

611

612

613

614

615

616

617

618
619

620

621622

623624

625
626

627

628
629

630

631

632
633

634

634

635

636

600

650

650-1650-2

650-3

650-4

650-5

650-6
650-7

651

REF PART # DESCRIPTION REF PART # DESCRIPTION
600 X18750600 TABLE ASSEMBLY 623 X18750623 EXTENSION ROD HOLDER
601 X18750601 FLAT HD SCR M4-.7 X 12 624 X18750624 FLAT WASHER 6MM
602 X18750602 HANDLE 625 X18750625 LOCK NUT M6-1
603 X18750603 HEX NUT M4-.7 626 X18750626 FLAT HD SCR M6-1 X 12
604 X18750604 BLADE GUARD STORAGE BRACKET 627 X18750627 FENCE ROLLER SHOULDER SCREW
605 X18750605 PHLP HD SCR M6-1 X 16 628 X18750628 FENCE ROLLER
606 X18750606 FENCE RAIL NUT 629 X18750629 CAP SCREW M5-.8 X 14
607 X18750607 FENDER WASHER 5MM 630 X18750630 CAP SCREW M5-.8 X 30
608 X18750608 CAP SCREW M5-.8 X 16 631 X18750631 NUT M6-1
609 X18750609 EXTENSION TABLE 632 X18750632 INDICATOR
610 X18750610 FRONT RAIL END CAP (RH) 633 X18750633 PHLP HD SCR M4-.7 X 12
611 X18750611 FRONT RAIL 634 X18750634 RAIL GUIDE
612 X18750612 CAP SCREW M5-.8 X 10 635 X18750635 TABLE
613 X18750613 FRONT RAIL END CAP (LH) 636 X18750636 ALIGNMENT DISC
614 X18750614 REAR RAIL 650 X18750650 TABLE INSERT ASSEMBLY
615 X18750615 REAR RAIL END CAP 650-1 X18750650-1 RIGHT WEAR PLATE
616 X18750616 LOCK PAD 650-2 X18750650-2 LEFT WEAR PLATE
617 X18750617 LOCK BLOCK 650-3 X18750650-3 SET SCREW M5-.8 X 6
618 X18750618 COMPRESSION SPRING 650-4 X18750650-4 TABLE INSERT
619 X18750619 FRONT LOCK BAR 650-5 X18750650-5 PHLP HD SCR M4-.7 X 10
620 X18750620 LOCK LEVER 650-6 X18750650-6 SPRING PLATE
621 X18750621 REAR LOCK BAR 650-7 X18750650-7 LOCK NUT M4-.7
622 X18750622 CARRIAGE BOLT M6-1 X 40 651 X18750651 DADO TABLE INSERT



-68-

Model W1875 (For Machines Mfd. Since 1/20)
PA

RT
S

Motor & Gear Box

761

701

701

701

702

703

704705

706

707

708

709710

711

712

713

714

715
716

733
734

735

736

737

738
739

737
739

739

740

741

742

743

744

744
745

746

747 748 749

750

751

753

754

755

756

757

758
759

760

752
752-1

752-2
752-3

752-4

752-5752-6

752-7

752-8

703 717

718

719
720

721
722

723
724

725
726727

728

729

730

731

732



-69-

Model W1875 (For Machines Mfd. Since 1/20)
PA

RTS

REF PART # DESCRIPTION REF PART # DESCRIPTION
701 X18750701 PHLP HD SCR M4-.7 X 12 736 X18750736 BEVEL GEAR
702 X18750702 DUST COLLECTION COVER 737 X18750737 TAP SCREW M4 X 22
703 X18750703 TAP SCREW M4 X 12 738 X18750738 BUSHING
704 X18750704 LOWER BLADE GUARD 739 X18750739 CAP SCREW M5-.8 X 20
705 X18750705 MOTOR BRACKET 740 X18750740 ELEVATION SHAFT PLATE
706 X18750706 ARBOR 741 X18750741 GUARD PLATE
707 X18750707 KEY 742 X18750742 ROD
708 X18750708 PHLP HD SCR M4-.7 X 16 743 X18750743 BEVEL GEAR
709 X18750709 GEAR BOX COVER 744 X18750744 DRIVE ROD BUSHING
710 X18750710 BALL BEARING 6003-2RS 745 X18750745 DRIVE ROD BRACKET
711 X18750711 PHLP HD SCR M4-.7 X 10 746 X18750746 DRIVE ROD
712 X18750712 BUSHING 747 X18750747 BUTTON HD CAP SCR M6-1 X 20
713 X18750713 GEAR 748 X18750748 ROD COLLAR
714 X18750714 EXT RETAINING RING 5MM 749 X18750749 ECCENTRIC SLEEVE
715 X18750715 BALL BEARING 608-2RS 750 X18750750 ROD
716 X18750716 GEAR BOX 751 X18750751 GEAR BOX GUARD PLATE
717 X18750717 BALL BEARING 6201-2RS 752 X18750752 RIVING KNIFE ASSEMBLY
718 X18750718 FRONT MOTOR SHIELD 752-1 X18750752-1 FLANGE BOLT M6-1 X 30
719 X18750719 MOTOR STATOR 752-2 X18750752-2 LOCK LEVER
720 X18750720 TAP SCREW M5 X 60 752-3 X18750752-3 TORSION SPRING
721 X18750721 MOTOR ARMATURE 752-4 X18750752-4 RIVING KNIFE CLAMP PLATE
722 X18750722 BALL BEARING 6000-2RS 752-5 X18750752-5 RIVING KNIFE/SPREADER
723 X18750723 BEARING SLEEVE 752-6 X18750752-6 RIVING KNIFE CLAMP BRACKET
724 X18750724 MOTOR HOUSING 752-7 X18750752-7 FENDER WASHER 6MM
725 X18750725 CARBON BRUSH END CAP 752-8 X18750752-8 LOCK NUT M6-1
726 X18750726 CARBON BRUSH 753 X18750753 CAP SCREW M6-1 X 20
727 X18750727 CARBON BRUSH HOLDER 754 X18750754 FLAT WASHER 8MM
728 X18750728 PHLP HD SCR M5-.8 X 45 755 X18750755 FLAT WASHER 8MM
729 X18750729 SET SCREW M6-1 X 10 756 X18750756 LOCK NUT M8-1.25
730 X18750730 REAR MOTOR SHIELD 757 X18750757 WAVY WASHER 18MM
731 X18750731 STRAIN RELIEF TYPE-1 1/16 – 1/8 758 X18750758 SLEEVE
732 X18750732 MOTOR CORD 14G 2W 15" 759 X18750759 FENDER WASHER 5MM
733 X18750733 UPPER SHAFT COLLAR 760 X18750760 PHLP HD SCR M5-.8 X 25
734 X18750734 LOWER SHAFT COLLAR 761 X18750761 MOTOR 2HP 120V 1-PH
735 X18750735 ELEVATION SHAFT

Motor & Gear Box Parts List



-70-

Model W1875 (For Machines Mfd. Since 1/20)
PA

RT
S

Base

800

801

802

803

804

805

806

807

808

808

809

810

811

812

813

815

814

REF PART # DESCRIPTION REF PART # DESCRIPTION
800 X18750800 TABLE SAW BASE ASSEMBLY 808 X18750808 TAP SCREW 4 X 16
801 X18750801 ROUND KNOB M8-1.25 809 X18750809 ANTI-KICKBACK PAWLS STORAGE BRACKET
802 X18750802 ARBOR WRENCH 810 X18750810 CORD STORAGE BRACKET
803 X18750803 KNOB CLAMP M8-1.25 811 X18750811 CORD CLAMP
804 X18750804 CARRIAGE BOLT M6-1 X 28 812 X18750812 CORD SLEEVE
805 X18750805 CIRCUIT BREAKER 15A TS L2 SERIES 813 X18750813 BASE
806 X18750806 CIRCUIT BREAKER WIRE 814 X18750814 POWER CORD 14G 2W 80" 5-15P
807 X18750807 WIRE CLIP 815 X18750815 PUSH STICK



-71-

Model W1875 (For Machines Mfd. Since 1/20)
PA

RTS

Mobile Stand
901

902

903

904

905 906

907

907

908

909

901

901

901902

909

909

909

909

911

910

912

913

914

915

916

917

918

919

920

921

922

923

924

925

926

927

928

929

930

900

REF PART # DESCRIPTION REF PART # DESCRIPTION
900 X18750900 MOBILE STAND ASSEMBLY 916 X18750916 SHOULDER SCREW M6-1 X 15, 8 X 43
901 X18750901 TAP SCREW M5 X 10 917 X18750917 STAND LOCK PLATE
902 X18750902 FOOT PAD 918 X18750918 STAND SPACER
903 X18750903 RIVET 5MM BLIND 919 X18750919 LOCK PLATE BRACKET
904 X18750904 UPPER STAND 920 X18750920 COMPRESSION SPRING
905 X18750905 CARRIAGE BOLT M6-1 X 40 921 X18750921 FLAT WASHER 6MM
906 X18750906 STAND SPACER 922 X18750922 LOCK NUT M6-1
907 X18750907 LOCK NUT M8-1.25 923 X18750923 END CAP
908 X18750908 MIDDLE STAND 924 X18750924 FENDER WASHER 8MM
909 X18750909 END CAP 925 X18750925 STAND WHEEL
910 X18750910 REAR STAND 926 X18750926 FRONT STAND
911 X18750911 WING NUT M10-1.5 927 X18750927 RIGHT HANDLE
912 X18750912 FOOT SHAFT 928 X18750928 GRIP
913 X18750913 FOOT 929 X18750929 HANDLE END CAP
914 X18750914 FOOT COVER 930 X18750930 LEFT HANDLE
915 X18750915 PHLP HD SCR M4-.7 X 12



-72-

Model W1875 (For Machines Mfd. Since 1/20)
PA

RT
S

Labels & Cosmetics

0° 15°
30°

45
°

60
°

15°

30°

45°

60°

12
11

10
9

8
7

6
5

4
3

2
1

0
12

13
14

15
11

10
9

8
7

6
5

4
3

2
1

0

The Model W1875 
spreader/riving knife is 
0.090" thick. Follow these 
requirements to ensure the 
spreader/riving knife works 
safely:

 BLADE REQUIREMENTS
Standard Blades
• Diameter: 10" 
• Max. Body Thickness: 0.086"
• Min. Kerf Thickness: 0.094"
• Must be aligned with   
 spreader or riving knife.

Dado Blades
• Dado blades under 10"   
 diameter not compatible   
 with riving knife. 
• Max Width: 13/16"

ACCIDENTAL INJURY 
HAZARD!

Disconnect power 
supply before 
adjustments, setup 
or maintenance!

Disconnect 
power before 
changing blades 
or blade guard 
and riving knife.

WARNING!

W1875

READ and UNDERSTAND
MANUAL to avoid serious
injury! If a manual is not
available, DO NOT use 
machine! Instead, go to
www.woodstockint.com 
or call (360) 734-3482.

WARNING!

15° 22.5°

0°

30°

45°

AMPUTATION 
HAZARD!

Always keep 
fingers and 
hands away from 
moving blade.

MODEL W1875
BENCHTOP TABLE SAW

Motor: 2.5 HP, 120V, 1-Ph, 60 Hz
Full-Load Current Rating: 15A
Max Blade Size: 10" x 5/8" Arbor
Arbor Speed: 4400 RPM
Req. Blade Kerf: 0.094” - 0126”
Table Size: 23" x 35-1/8"
Max Rip Capacity: 31-1/8"
Max Depth of Cut @ 90°: 3-1/2"
Max Depth of Cut @ 45°: 2-1/2"
Max Dado Width: 13/16"
Weight: 70 lbs.

Specifications
To reduce risk of serious personal injury when using this 
machine:
 1.  Read and understand owner’s manual before operating.
 2. Never touch moving blade and keep hands out of cutting 

path.
 3.  Always wear approved eye protection and respirator.
 4. Only plug power cord into a grounded outlet.
 5. Always use blade guard/spreader for all through cuts; 

and use riving knife for all non-through cuts.  
 6. Only use blades meeting size/speed requirements of this 

saw.
 7. Never reach behind or over blade while it is moving.
 8. Use a push stick when required and whenever possible.
 9. Know what causes “kickback” and how to prevent it. 
 10. Do not perform any operation freehand.
 11. Disconnect power before changing blades or servicing 

saw.
 12. Prevent unauthorized use by children or untrained users; 

restrict access or disable machine when unattended.

Date

S/N

Mfd. for Woodstock in China

WARNING!

Removing 
blade guard 
increases risk 
of injury—it 
MUST be 
installed when 
possible.

If blade guard 
is removed for 
a special cut, 
some other 
safeguard 
MUST be used.

WARNING!

INJURY HAZARD!
To reduce risk of short- 
and long-term injury, 
wear safety glasses, 
hearing protection, and 
a respirator when using 
this machine.

1001
1002

1003

1004 1005

1006

1007

1008

1009

1010

1011

1012

1013

1014

1015

1016

Safety.labels.warn.about.machine.hazards.and.how.to.prevent.serious.personal.injury..The.owner.
of.this.machine.MUST.maintain.the.original.location.and.readability.of.all.labels.on.this.machine..
If.any.label.is.removed.or.becomes.unreadable,.REPLACE.that.label.before.allowing.machine.to.
be.operated.again..Contact.us.at.(360).734-3482.or.www.woodstockint.com.to.order.new.labels..

REF PART # DESCRIPTION REF PART # DESCRIPTION
1001 X18751001 FENCE SCALE LABEL 1009 X18751009 READ MANUAL LABEL
1002 X18751002 MITER GAUGE SCALE LABEL 1010 X18751010 DISCONNECT 110V LABEL
1003 X18751003 AMPUTATION HAZARD LABEL 1011 X18751011 MACHINE ID LABEL
1004 X18751004 BLADE GUARD WARNING 1 LABEL 1012 X18751012 EYE EAR LUNG HAZARD LABEL
1005 X18751005 BLADE GUARD WARNING 2 LABEL 1013 X18751013 RIVING KNIFE LABEL
1006 X18751006 BLADE ANGLE LABEL 1014 X18751014 MODEL NUMBER LABEL
1007 X18751007 DISCONNECT 110V BLADE GUARD LABEL 1015 X18751015 ELECTRICITY LABEL
1008 X18751008 TABLE SAW WARNING LABEL 1016 X18751016 TOUCH-UP PAINT, SHOP FOX BLACK


